RELEPS

: Pd L BHA
'—,’ \,-‘ HAIYUN

feggant

RF TEST REPORT
FCC ID: 2ANBE-FLY6PRO

According to
47 CFR FCC Part 15, Subpart E (Section 15.407)
ANSI C63.10:2013

Product Name . Fly6 PRO
Model No. . CE604
Trade Mark . CYCLIQ
Product No. : POC230803010-S001
Applicant . CYCLIQ PRODUCTS PTY LTD
PO Box 404, Subiaco, 6904, Australia
Receipt date : 2023.08.03
Test date : 2023.08.09~2023.08.18
Issued Date . 2023.08.25
Prepared By: Checked By: Approved By:
Gavin Xu Tim Zhang Misue Su
7“”}-2[’) 1l S
GYovin Xu & st &

Note: This report shall not be reproduced except in full, without the written approval of Shenzhen
Haiyun Standard Technical Co., Ltd. This document may be altered or revised by Shenzhen Haiyun
Standard Technical Co., Ltd. Personnel only, and shall be noted in the revision section of the
document. The test results of this report relate only to the tested sample identified in this report.

HY- FCC Part 15, Subpart E Ver.1.0 Page 1/85 Report No.: RF230803010-01-002



RULr

: FH L g
‘-,’ \_5 HAIYUN

feagant

Table of Contents

History Of this teSt rePOIt. ..o e 4
1. General INformation ... 5
1.1 APPHCANT ..ottt 5
I |V = U g 10 | = Tod (1] = SRR 5
1.3 Basic Description of Equipment Under TeSt..........ccoviiiiiiiiiiiiii e e e 5

2. Summary of TeSt RESUILS ...ceuuiiiiii e 7
2.1 SUMMArY Of TESE IEIMS ..o e e e e e s 7
2.2 Application of StaNAArd............ooiiiiiiiii e 7
2.3 TeSEINSITUMENTS ...oeiiiiiiiiee e e e e e et e e et e e e a e e e aneeeaaneees 8
2.4 OPEratioN MOUE ......oie e e e e e e e e 9

P2 TN 1 =1 o @0 o o {11 o I PN 9
2.6  Duty Cycle Of TESE SIGN@I .......uuuuuiiiiiiiiiiiiiiiiiiiiiii e 10
2.7  Measurement UNCEMAINTY ........cccoiieeiiiiieiiiiie e eee e e e e e e e e e aaaa s 18

P2 < T =) B I Y= L1 o] o 18
2.9 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED..19
2.10 SUPPORT UNITS .. et e e e e 19
2.11 Deviation from Standards ...........ccoooiiiiiiiiiiii e 19
2.12 Abnormalities from Standard ConditioNS...............oouvuiiiiiiieeeiiiice e, 19

3. Test Procedure ANd ReSUILS .......oooviiiiiiiiii e 20
3.1 AC Power Line Conducted EMISSION .......cccuuiiiiiiiiiiieiiiiee et e 20
3.1.1 LML, 2+t 20

3.1.2 S B d (o Tot=T o T PRSPPI 20

3.13 LK ST LE | IO PP P PP PPPPPPRPPPO 20

3.14 TEST RESUIL ...ttt e e e e e ookttt e e e e oo ek bbbt e e e e e e e e e nbbbe et e e e e eaannbbeeeeaeeaeanen 21

3.2 RaAdiated EMISSION .....u.iiiiiiii e e et e e e e e e e e e e e e e e e e e e eaaans 23
3.2.1 LML, et e et ee et n et n e 23

3.2.2 RS B (o Tot =T T PP UPPRRN 24

3.23 LIS SRS 1= (U] IR PP P PP PPPPPPPPPPPPPPPPPNt 25

3.24 TEST RESUIL ...t e ettt et e oo ek b ettt e e e e e e e kbbb et e e e e e e e e nabbe et e e e e eaannbbeeeeaeeaeanee 26

3.3 Spectrum BandWidth...........ccoooiiiiiii s 55

HY- FCC Part 15, Subpart E Ver.1.0 Page 2 /85 Report No.: RF230803010-01-002



RULr

: Fﬂ L g
‘-,’ \_-‘ HAIYUN

feagant

3.3.1 T 1 PRSPPI 55
3.3.2 TESE PTOCEUUIE ...ttt ettt h e h e s bt h et e s bt e e he e e s b et e se bt e s an e e nbb e e sbn e e nb e e naneenere s 55
3.3.3 LSS SRS T= (N o IO PPPPPPPPPNt 56
3.34 TESERESUIL ...ttt et e ettt e e bt e e s e e e e e e e e et e e s 57
3.4  Conducted OULPUL POWET .......cccoiiiieeiiie et e e e e e e e e 73
34.1 [ 0T PSR PT PRSI 73
34.2 TESE PTOCEUUIE ...ttt ettt h e h e s bt h et e s bt e e he e e s b et e se bt e s an e e nbb e e sbn e e nb e e naneenere s 73
3.4.3 LSS ST =] LU o PP PPTPURRTROt 73
3.4.4 Table of Parameters of Text SOftWare SEttNg...........corvriiiiiiiiiiiii e 74
345 TRE RESUIL......eeeee ettt h e bt s bt et st sab e s ar e et s e nene e s 75
3.5  POWET SPECHIAl DENSITY. ... .uuuuuiiiiiiiiiiiiiiiiiiiiiii e 76
3.5.1 T 1 PR OPPPRRP 76
3.5.2 LS 0 oot =T o [N P PO P TP PPPPP PP 76
3,53 LK ST (E | o TP PP PP PPPPPPPTRPO 77
354 TRE RESUIL. ...ttt h s b e b e h et e bt s h et e ne e s h e e nab e nh e e e 78

HY- FCC Part 15, Subpart E Ver.1.0 Page 3/85 Report No.: RF230803010-01-002



RULr

: FH L g
‘-,’ \_-‘ HAIYUN

feagant

History of this test report

Original Report Issue Date: 2023.08.25
e No additional attachment
o Additional attachments were issued following record

Attachment No. Issue Date Description
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1. General Information

1.1 Applicant

CYCLIQ PRODUCTS PTY LTD

PO Box 404, Subiaco, 6904, Australia

1.2 Manufacturer

CYCLIQ PRODUCTS PTY LTD

PO Box 404, Subiaco, 6904, Australia

1.3 Basic Description of Equipment Under Test

ltems Description

Product Name Fly6 PRO

Model Number CE604

Trademark CYCLIQ

Power Supply DC 3.85V from lithium battery
Operating Temperature [5°C -35°C

EUT Stage

o Product Unit

eFinal-Sample

Operating Band

5150MHz ~5250MHz

o|EEE 802.11a/n/ac (20MHz)

o|EEE 802.11n/ac (40MHz)

o|EEE 802.11ac (80MHz)

Product Type

IEEE 802.11a: WLAN (SISO)
IEEE 802.11n: WLAN (SISO)
IEEE 802.11ac: WLAN (SISO)

Nominal Bandwidth

20MHz / 40MHz / 80MHz

Modulation

OFDM

Data Rate (Mbps)

IEEE 11a mode : 6/9/12/18/24/36/48/54
IEEE 11n mode : MCS0~MCS15
IEEE 11ac mode : MCSO~MCS9

Antenna gain

3.67dBi

Channel Information

Frequency Range (MHz)

IEEE Std. 802.11

Ch. Frequency (MHz)

Channel Number

802.11a /n /ac

5150-5250 5180-5240 36-48

(20MHz)
802.11n /ac

5150-5250 5190-5230 38-46
(40MHz)
802.11ac

5150-5250 5210 42
(80MH2z)
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Antenna Specification:

Ant. Brand Model Name Antenna Type Connector Gain (dBi)
1 AiBa AB-WO01 SMD Ant 3.67
Note:

1. The antenna gain is provided by the manufacturer.

2. The antenna is for testing purposes only.
3. The antenna manufacture is Shenzhen Love Palladium Technology Co., Ltd.
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2. Summary of Test Results

2.1 Summary of Test Items

47 CFR FCC Part 15, Subpart E (Section 15.407)
Test item Standard Results Remarks
o 15.207 _ o
AC Power Conducted Emission Pass Meet the requirement of the limit
15.407(b)
15.205(a)
Radiated Emission 15.209(a) Pass Meet the requirement of the limit
15.407(b)
Antenna Requirements 15.203 Compliance Note
_ 15.407(a) _ o
Spectrum Bandwidth Pass Meet the requirement of the limit
15.407(e)
Maximum EIRP 15.407(a) Pass Meet the requirement of the limit
Power Spectral Density 15.407(a) Pass Meet the requirement of the limit
Note: The EUT has one SMD antenna arrangement which was permanently attached.

2.2 Application of Standard

47 CFR FCC Part 15, Subpart E (Section 15.407)
KDB 789033 D02 General UNII Test Procedures New Rules v02r01

ANSI C63.10:2013
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2.3 Test Instruments

Radiated Emissions
; : Cal. date Cal. Due date
No. Equipment Manufacturer Type No. Serial No. (yyyy/mm/dd) (yyyy/mm/dd)
1 Test receiver Rohde&Schwarz ESU 100184 2023/5/3 2024/5/2
2 Horn Antenna Schwarzbeck BBHA 9120D-127 2023/4/23 2024/4/22
9120 D 3
3 | Lowfrequency Unknown LNA 0920N 2014 2023/5/3 2024/5/2
amplifier
4 | High frequency Schwarzbeck BBV 9718 284 2023/5/3 2024/5/2
amplifier
5 | LoopAntenna Schwarzbeck | 2B 00029 2022/7/4 2025/7/3
6 Loagn'f:r:f:'c Schwarzbeck | VULB 9168 1151 2023/4/23 2024/4/22
7 Horn Antenna Schwarzbeck BBHA 9120D-127 2022/5/5 2025/5/4
9120 D 3
8 Horn Antenna Schwarzbeck %?%A 9170#685 2022/7/4 2025/7/3
g | Temp&Humidity Meideshi JR900 / 2023/5/3 2024/5/2
Recorder
RF cable(966
10 | chamber)9kHz-1 Unknown Unknown Unknown 2023/5/3 2024/5/2
GHz
RF cable(966
11 | chamber)1GHz- Unknown Unknown Unknown 2023/5/3 2024/5/2
18GHz
RF cable(966
12 | chamber)18GHz Unknown Unknown Unknown 2023/5/3 2024/5/2
-40GHz
13 Test software Farad Technology EZ-EMC / / /
Co., Ltd
Conducted Emission
1 Test receiver Rohde&Schwarz ESCI 100718 2023/5/3 2024/5/2
2 LISN Rohde&Schwarz ENV216 100075 2023/5/3 2024/5/2
3 Pulse limiter Rohde&Schwarz ESH3-Z2 102299 2023/5/3 2024/5/2
RF cable
4 (9KHzZ-30MH?2) Unknown Unknown Unknown 2023/5/3 2024/5/2
5 Test software Farad Technology EZ-EMC / / /
Co., Ltd
RF Conducted Emission
1 | MXxASignal Keysight N9o218 | MYBO080L | 5053143 2024/4/22
Analyzer 69
2 | RF Control Unit dsusoft Js0806-2 | ZH8I004 | 502314723 202414122
3 poweljnsi:‘pp'y dsusoft IS0800-4A N/A 2023/4/23 202414122
4 VXG Signal Keysight Mozgag | MYBL2707 1 50534123 202414122
Generator 87
EXG Analog
5 Signal Keysight N5173B MY58921012 2023/4/23 2024/4/22
Generator
6 Test software dsusoft JS1120-3 / / /
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2.4 Operation Mode

The EUT was supplied by and it was run in TX mode that was controlled by Master provided RF

testing program. The worst case test result was showed in the report.

2.5 Test Condition

Applicable to Environmental conditions Input Power Tested by

AC Power Conducted Emission 25°C, 53% RH AC 120V/60Hz Albert Fan

Radiated Emission 24°C, 51% RH DC 3.85V Albert Fan
Spectrum Bandwidth 24.4°C, 53% RH DC 3.85V Jason Huang
Conducted Power 24.4°C, 53% RH DC 3.85V Jason Huang
Power Spectral Density 24.4°C, 53% RH DC 3.85V Jason Huang

The applicant declare the operating environment of EUT as below:

Normal conditions: 120V AC, 5°C~35°C
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2.6 Duty Cycle of Test Signal
If duty cycle is = 98 %, duty factor is not required.

If duty cycle is < 98 %, duty factor shall be considered.

All the duty factor of other test mode have been considered.

Transmission Transmission Duty Cycle . .
Test Mode Antenna Freq(MHz) . : Limit Verdict
Duration [ms] Period [ms] [%0]
5180 1.98 2.00 99.00
11A Antl 5200 1.98 2.00 99.00
5240 1.97 1.99 98.99
5180 5.42 5.45 99.45
11N20SISO Antl 5200 5.42 5.45 99.45
5240 5.43 5.45 99.63
5190 5.43 5.45 99.63
11N40SISO Antl
5230 5.42 5.44 99.63
5180 5.42 5.45 99.45
11AC20SISO Antl 5200 5.43 5.45 99.63
5240 5.43 5.45 99.63
5190 5.43 5.44 99.82
11AC40SISO Antl
5230 5.43 5.44 99.82
11AC80SISO Antl 5210 5.42 5.44 99.63

HY- FCC Part 15, Subpart E Ver.1.0 Page 10/85 Report No.: RF230803010-01-002




Ba
HAIYUN

Test Graphs
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11A Antl_5240
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11N40SISO_Ant1_5190
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AMKr3 5.440 ms|| g.00000000 Hz

Swept Span
Zero Span

Full Span
Start Freq
5.190000000

000000

Stop Freq

8.000000 MHz
Auto

Function Value
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11AC40SISO_Antl_5230

Spectrum Analyzer 1
Swept SA

KEYSIGHT iﬂp'ﬂ" RF o
Coupling:
il > Align: Auto

5 Marker Table Y

Mode Trace Scale
N 1
A1 1
A1 1

Input Z: 50 Q

Corr CCorr RCal
Freq Ref: Int (S)

X

1.340 ms
5430 ms (4)

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (Rl
Trig: Video

Tig Delay. 2000ms |

Span
AMkr3 5.440 ms|| 0.00000000 Hz

Swept Span
Zero Span

Ref Lvl Offset 25.45 dB
Ref Level 25.00 dBm

8.000000 MHz

Auto
Y Function Function Width
10.72 dBm

4.744 dB

Function Value

5.440 ms (A)-0.03601 dB

Aug 10,2023
10:31:42 AM

11AC80SISO_Antl_5210

KEYSIGHT :'jP”" RF o
Coupling
il 1) Align: Auto

Center 5210000000 GHz

5 Marker Table v

Mode Trace Scale
N 1 t
A1 1 t
A1 1 t

aFu?

Input Z: 50 Q
Corr CCorr RCal
Freq Ref: Int (S)

X

4100 ps
5.420 ms ()

Wy
Frequency v -, -

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (R
Trig: Video

Trig Delay: 2000ms ™

Span
AMKr3 5.440 ms 0.00000000 Hz

Swept Span
Zero Span

Full Span
Start Freq
5.210000000

Ref Lvl Offset 25.75 dB
Ref Level 25.00 dBm

Stop Freq
5.210000000

AUTO TUNE

8.000000 MHz

Auto
Y Function Function Width
8.211 dBm

3.104 dB

Function Value

0440 ms (A) -0.3293 dB

Aug 10,2023
10:36:51 AM
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2.7 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +143.88kHz
Power Spectral Density +0.743dB
Conducted Spurious Emission +1.328dB
RF power conducted +0.384dB
Conducted emission(9kHz~30MHz) AC main +2.72dB
Radiated emission(9kHz~30MHz) +2.66dB
Radiated emission (30MHz~1GHz) +4.62dB
Radiated emission (1GHz~18GHz) +4.86dB
Radiated emission (18GHz~40GHz) +3.80dB

2.8 Test Location

Company: Shenzhen Haiyun Standard Technical CO., Ltd.

Address: No. 110—1.13,- 115, 116, Block B Jinyuan Business Building,
Bao'an District, Shenzhen, China

CNAS Registration Number: CNAS L18252

CAB identifier: CNO0145

Company Number: 30427

A2LA Certificate Number: 6823.01

FCC Designation Number: CN1340

Test Firm Registration Number. 457288

Telephone: 0755-26024411

HY- FCC Part 15, Subpart E Ver.1.0 Page 18/85 Report No.: RF230803010-01-002
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2.9 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

EUT Notebook

2.10 SUPPORT UNITS

Support Equipment
No. Equipment Brand Name Model Name Remarks
1 Notebook Lenovo Thinkbook 15 /
Adapter Lenovo ADLX65ULGC2A /

2.11 Deviation from Standards

None

2.12 Abnormalities from Standard Conditions

None

HY- FCC Part 15, Subpart E Ver.1.0 Page 19/85 Report No.: RF230803010-01-002
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3. Test Procedure And Results

3.1 AC Power Line Conducted Emission

3.1.1 Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level dB(uV) Average Level dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.
3.1.2 Test Procedure

Test Method

eConducted Measurement ‘oRadiated Measurement
Test Channels
o Lowest, Middle and Highest Channel ‘o Lowest and Highest Channel
Environmental conditions
eNormal ‘oNormal and Extreme

Note:e:Test o:No Test

a) The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other
support units were connected to the power mains through another LISN. The two LISNs provide
50 ohm/ 50uH of coupling impedance for the measuring instrument.

b) Both lines of the power mains connected to the EUT were checked for maximum conducted

interference.

c) The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB)
was not recorded.

3.1.3 Test Setup

Vertical Reference Ground Plane

40 cm EUT Test Receiver

80 cm

LISN |

L Horizontal Reference Ground Plane

HY- FCC Part 15, Subpart E Ver.1.0 Page 20/ 85 Report No.: RF230803010-01-002
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3.1.4 Test Result

Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to
Original Receiver Reading by the software automatically.
2. Measurement = Reading + Correct Factor.
Over = Measurement — Limit
4. The TX 11a Mode Channel 36 is found to be the worst case and recorded.

w

150kHz~30MHz TX 11a Channel 36
Line

Conducted Emission Measurement
B0 b

\ FLL Pad 150 Clacal ConductssilF]
I

l‘ W A i Mwmmwmwwmm

E

p-nl.
LA \ r I"'I" k IL’WM“‘##W J""'H'-M PSRRI L T S '1_M|IT|

a5 o5 [MHz) 5 30 000

Reading Correct Measure-
Mo, Mk,  Freq Leval Factor mant Limit  Ower

MHz dBul dB dBuV dBul dB Ditecior  Comment
1 01860 2275 19.88 4263 6421 -21.58 apP
2 01860 ©B.45 19.88 26.33 5421 -2THBE  AVG
3 02260 19.30 19.88 38.18 G260 -2342 QP
4 02260 4.15 19.88 24.03 52680 -2B5T AVG
5 02780 1241 19.88 3229 G088 -2B.58 apP
6 02780 078 19.88 20.66 5088 -3022 AVG
. 06020 1827 19.88 35.15 56.00 -19.85 apP
8 06020 1.72 19.88 21.60 4500 -24.40 AVG
| 1.7700 B.75 19.90 28.65 5600 -27.35 aP
10 1.7700 D42 19.90 20.32 46.00 -2568 AVG
11 57460 B.40 19.93 26.33 G0.00 -3367 apP
12 57460 -243 19.93 17.50 5000 -3250 AVG

HY- FCC Part 15, Subpart E Ver.1.0 Page 21 /85 Report No.: RF230803010-01-002
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| 150kHz~30MHz

TX 11a Channel 36

Neutral

Conducted Emission Measuremeant

B0 iV

FLL Pl 150 ClacsB Canduc ien] ] F]

= —
T
_‘-\_\_‘_\-
- =
e
e
+all i
= e .'I
=1

; sk,
A .ij l.til'fllrrdq*\ﬂ".ﬂ'l' MWM |-u..r|-l\.|l‘\'q"n.h J-W‘e""ﬁh‘-.,,e“w"-w-'”_ T -x\hk
s “AvE
-2l
0150 05 MHz) 5 30000
Reading Correct Measure-
Mo, Mk.  Freq Leval Eactar mant Limit  Ower
MHz dBu dB dBu/ Bl dB Detecior  Comment
1 04700 2377 19.88 43.865 G488 -21.31 P
2 01700  B.40 19.88 26.28 5408 -ZBBR AVG
3 02140 21.70 19.68 41.58 G305 -21.47 QP
4 02140 T7.38 19.68 27.26 5305 -2579 AVG
5 02700 1855 19.88 38.43 6112 -Z2.69 aF
8 02700 472 19.88 24 80 5112 -2852 AVG
T 04260 1694 19.88 35.82 5733 -20.51 P
8 04260 318 19.88 23.06 4733 -2427 AVG
a-" 06180 18.95 19.68 38.83 56.00 -AT7AT arF
10 06180 6.92 19.68 26.80 46.00 -19.20 AVG
11 20820 14594 19.91 34 .85 56.00 -21.15 aF
12 20820 B.04 19.91 27.85 46.00 -1B05 AVG
HY- FCC Part 15, Subpart E Ver.1.0 Page 22 / 85 Report No.: RF230803010-01-002
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3.2 Radiated Emission

3.2.1 Limit

1) Limit of radiated emission measurement:
Radiated emissions which fall in the restricted bands must comply with the radiated emission
limits specified as below table. Other emissions shall be at least 20dB below the highest level of
the desired power:

Frequency Distance Field Strength Limit
(MHz) Meters(m) uVv/m dB(uV)/m
0.009 - 0.49 300 2400/F(kHz) -
0.490 - 1.705 30 24000/F(kHz) -
1.705 - 30 30 30 -
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0
Above 1000 3 74.0 dB(nV)/m (Peak)
54.0 dB(uV)/m (Average)

Note: (1) Emission level dBuV = 20 log Emission level uvV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system.
2) Limit of unwanted emission out of the restricted bands:

Frequency(MHz) EIRP Limit(dBm/MHz) Equivalent Field Strength at 3m(dBuV/m)
5150-5250 -27 68.2
5250-5350 -27 68.2
5470-5725 -27 68.2
-27 NOTE (2) 68.2
795 5850 10 NOTE (2) 105.2
15.6 NOTE (2) 110.8
27 NOTE (2) 122.2

Note: (1) The following formula is used to convert the equipment isotropic radiated power (eirp) to
field strength: E[dBlWY/m]=EIRP[dBm] +95.2, for d=3m
(2) According to 15.407(b)(4)(i), all emissions shall be limited to a level of -27 dBm/MHz at 75

MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge increasing
linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5
MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the
band edge.

HY- FCC Part 15, Subpart E Ver.1.0 Page 23/85 Report No.: RF230803010-01-002
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3.2.2 Test Procedure

Test Method
oConducted Measurement ‘oRadiated Measurement
Test Channels
elLowest, Middle and Highest Channel ‘o Lowest and Highest Channel
Environmental conditions
eNormal ‘oNormal and Extreme
Note:e:Test o:No Test

a) The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

b) The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

C) The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e) The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f) The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g) All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h) All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i) For the actual test configuration, please refer to the related Item -EUT Test Photos.

HY- FCC Part 15, Subpart E Ver.1.0 Page 24/ 85 Report No.: RF230803010-01-002
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3.2.3 Test Setup

(A) Radiated Emission Test Set-Up Frequency Below 30 MHz

10.8 m

Ground Plane

Receiver

(B) Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

Ground Plane

Receiver | _“{ amp.

HY- FCC Part 15, Subpart E Ver.1.0 Page 25/ 85 Report No.: RF230803010-01-002
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(C) Radiated Emission Test Set-Up Frequency Above 1 GHz

-4 m
3m i

EUT I:I—I—
am

]

)

]

)

]

. . :

0.8m H 1m

0.3m E

Ground Plane

<>

3.2.4 Test Result

1) Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

2) Radiated emission: 30MHz-1G
Note:
1. Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit
3. The TX 11la Mode Channel 36 is found to be the worst case and recorded.
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Below 1G (30MHz~1GHz) |

TX 11a Channel 36

VERTICAL

800 dBuV/m

Radiated Emission

30

w%“iwwwﬂ

?ﬂﬂum 40 50 &0 70 80 [MHz] 300 400 500 600 700  1000.000
Reading Correct Measure-
No. Mk.  Freg. Level Factor ment Limit Over
MHz dBuV dB/m dBuVim dBuvim dB Detactor
1 33.0950 36.96 -11.91 25.05 40.00 -1485 QP
2 544516 35.65 -11.51 2414 40.00 -1586 QP
3 126.7723 42.37 -10.51 31.86 4350 -11864 QP
4 217.5443 4244 -10.84 31.60 46.00 -1440 QP
5* 625.0780 38.61 -0.21 38.40 46.00 -7.60 QP
6 815.9678 35.14 3.16 38.30 46.00 770 QP

HY- FCC Part 15, Subpart E Ver.1.0
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HORIZONTAL

800 dBuV/m

Radiated Emission

| : 5 ?sﬁ
| 3 L
i L i ,M‘wal
@wmwm i
20
30000 40 50 60 70 B0 [MHz] 300 400 500 GOD 700 1000000
Reading Correct Measure-
No. Mk Freq. Level Factor ment Limit Over
MHz dBuV dB/m dBuVim dBuvim dB Detector
1 51.3005 31.05 -11.16 19.89 40.00 -2011 QP
2 90.5374 39.77 -14.64 2513 43.50 -1837 QP
3 2800172 4343 -8.49 34.94 46.00 -11.06 QP
4 4805276 3468 -3.93 30.75 46.00 -1525 QP
5 640.6110 38.25 0.02 38.27 46.00 -7.73 QP
6 * 721.7260 39.94 1.36 41.30 46.00 470 QP
HY- FCC Part 15, Subpart E Ver.1.0 Page 28/ 85 Report No.: RF230803010-01-002
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3) Radiated emission: Above 1G
Note:
1.
2.

Measurement = Reading + Correct Factor.

Over = Measurement — Limit

Test mode:11A

Test Channel:36

Above 1G (1GHz~18GHz) |

VERTICAL

Radiated Emission
&0.0  dBuV/m

30

-20
1000.000 2000 3000 (MHz) 5000 G000 7000 B0O0S000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freg.  Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB/mi dBuVim dBu\VIm dB Detactor &M degres  Comment
1 * 10360.000 36.80 9.21 46.01 6820 -2219 peak
Radiated Emission
1200 dBuV/m
70
MWMAMMAMWMWW
20.0
4500000 4571.00 464200 471300  4784.00 485500 492600 499700  S068.00 5210.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dBirm dBuVim dBuVim dB Datactor &m degres  Comment
1 4500.000 38.52 77 45.69 68.20 -22.51 peak
2" 5150.000 40.59 9.17 49.76 68.20 -18.44 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 29/ 85 Report No.: RF230803010-01-002
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HORIZONTA

&0.0

Radiated Emission

dBuV m

FCC PE1

FCC AW1

30
-2
1000.000 2000 3000 [MHz) 5000 6000 7000 80009000 18000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuW dBim dBuvim dBuVim dB Datector cm degree  Comment
1 * 10360.000 3898 9.21 48.19 68.20 -20.01 peak
Radiated Emission
1200 dBuV/m
70 cC
FCO AV
20,0
4500.000 4571.00 464200  4713.00  4784.00 485500  4926.00  4997.00  S068.00 5210.00 MHz
Reading Correct Measure- o Antenna Table
MNo. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB/m dBuMim dBuVim dB Detactor cim degree  Comment
1 4500.000 36.96 7A7 4413 68.20 -2407 peak
2" 5150.000 40.89 9.17 50.06 68.20 -18.14 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 30/ 85 Report No.: RF230803010-01-002
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‘ Above 1G (1GHz~18GHz) | Test mode: 11A Test Channel:40
VERTICAL

Radiated Emission

800  dBuV/m
FCC PK1
FCC AV1
1
%
30
-20
1000.000 2000 3000 [MHz] 5000 G000 700D 80009000 18000.000
Reading Correct Measure- o Antenna Table
MNo. Mk. Freg.  Level Factor ment Limit ~ Owver Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

1% 10400.000 34.01 9.26 43.27 B68.20 -24.93 peak

HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCC AV
1
®
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBu\ dBim dBuVim dBuVim dB Detector cm degree  Comment

1 * 10400.000 3B6.62 9.26 4588 68.20 -2232 peak

HY- FCC Part 15, Subpart E Ver.1.0 Page 31/85 Report No.: RF230803010-01-002
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Above 1G (1GHz~18GHz) |

Test mode: 11A

Test Channel:48

VERTICAL

800 dBuV/m

Radiated Emission

30

-20
1000000 2000 3000 [MHz) 5000 GODD 7000 BOO0S000 18000000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Owver Height Degree
MHz dBuVv dB/m dBuvim dBuVvim dB Detector cm degree  Comment
1* 10480.000 36.87 9.37 46.24 68.20 -2196 peak
Radiated Emission
12000 dBuV/m
FOC AW
0 FCC PK1
¢
1
it e g B b et g b il it
200
5230000 524200 525400  5266.00 527800  5290.00 530200 53400 532600 5350.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Owver Height Degree
MHz dBul dBim dBubim dBulim dB Detector cm degree  Comment
1* 5350.000 36.93 9.30 46.23 68.20 -21.97 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 32 /85 Report No.: RF230803010-01-002
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Radiated Emission
800 dBuV/m
FCC PE1

FCC AV

b

30
-20
1000.000 2000 3000 [MHz] 5000 6000 700D BOD0S000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Owver Height Degree
MHz dBuV dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 * 10480.000 39.19 9.37 48.56 68.20 -19.64 peak
Radiated Emission
1200 dBuV/m
FCL AW
70 FCC PE1
1
20,0
5230.000 524200  5254.00 526600  5278.00 529000 530200 531400  5326.00 5350.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBul dB/m dBuVim dBuVim dB Detector cm degree  Comment
1+ 5350.000 35.83 9.30 4513 68.20 -23.07 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 33/85 Report No.: RF230803010-01-002
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Above 1G (1GHz~18GHz) |

Test mode: 11N20SISO

Test Channel:36

VERTICAL

Radiated Emission

800 dBuV/m

30

W=

FCC PK1

FCC AWV

-20
1000.000 2000 3000 [MHz) 5000 6000 7000 BOOD 3000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuV dBim dBuVim dBuVim dB Detactor cm degree  Comment
1 * 10360.000 35.15 9.21 44 .36 68.20 -23.84 peak
Radiated Emission
1200  dBuV/m
70
WM-WMW
20,0
4500.000 4571.00 464200  4713.00 478400  4B55.00 492600  4997.00  S068.00 5210.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuW dBim dBuvim dBuVim dB Datector cm degree  Comment
1 4500.000 37.99 7.7 45.16 68.20 -23.04 peak
2" 5150.000 42.02 9.17 51.19 68.20 -17.01 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 34 /85 Report No.: RF230803010-01-002
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HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FCC AV
X
30
-2
1000.000 2000 3000 [MHz) 5000 6000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBu\im dB Detector cm degree Comment
1 * 10360.000 37.29 9.21 46.50 68.20 -21.70 peak

Radiated Emission
12000 dBuV/m

70

R N WS Y 3

20,0
A500.000 4571.00 AGA2.00 4713.00 478400 AB55. 00

492600 A997.00 S0EE. 00 5210.00 MHz

Reading Correct Measure-

Antenna Table
No. Mk Freq. Level Factor ment Limit QOver

Height Degree

MHz dBuv dB/m dBuvim dBuVim dB Dietector cm degree  Comment
1 4500.000 3882 717 45.99 68.20 -22.21 peak
2 *  5150.000 40.24 9.17 49.41 68.20 -18.79 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 35/ 85 Report No.: RF230803010-01-002
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‘ Above 1G (1GHz~18GHz) | Test mode: 11N20SISO Test Channel:40

VERTICAL

Radiated Emission

B0 dBuV/m

30

-20
1000.000 2000 3000 [MHz] 5000 6000 7000 BOO0S000 18000,000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Owver Height Degree
MHz dBul dB/m dBuWim dBuvim dB Detector cm degree  Comment

1 * 10400.000 36.60 9.26 45.86 B68.20 -22.34 peak

HORIZONTA
Radiated Emission
800 dBuV/m
FCC PK1
FCC AV1
X
30
-0
1000.000 2000 3000 [MHz) 5000 6000 7000 BOODS000 18000000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit  Over Height Degree
MHz dBuW dB/m dBulm dBuvim dB Detector cm degres  Comment

1 * 10400.000 3841 9.26 47.67 68.20 -20.53 peak

HY- FCC Part 15, Subpart E Ver.1.0 Page 36 / 85 Report No.: RF230803010-01-002
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Above 1G (1GHz~18GHz) |

Test mode: 11N20SISO

Test Channel:48

VERTICAL

B0.0  dBuV/m

Radiated Emission

30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 80DOJ000 18000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuVv dBim dBuvim dBuMim dB Detactor cm degree  Comment
1 * 10480.000 35.51 9.37 4488 68.20 -23.32 peak
Radiated Emission
1200 dBuV/m
FCOC AWV
70 FCC PK1
i
1
bbb e gl bt b Ma e
20.0
5230.000 524200 525400  5266.00 527800  5290.00 530200 531400  5326.00 5350.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuVv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 5350.000 36.18 9.30 4548 68.20 -22.72 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 37 /85 Report No.: RF230803010-01-002
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HORIZONTA

Radiated Emission

80.0  dBuV/m

FCC PK1
FCC AV
1
®
30
-20
1000000 2000 3000 [MHz) 5000 G000 7000 E0009000 18000000
Antenna Table

Reading Correct Measure-
No. Mk Freq. Level Factor ment
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree Comment

1 * 10480.000 36.99 9.37 46.36 68.20 -21.84 peak

Limit ~ Owver Height Degree

Radiated Emission

1200 dBuV/m
FCLC AW
70 FCC FPE1
1
oo et Al g B i LEPHPRR,
200
5230.000 5242.00 5254.00 5266.00 5278.00 5290.00 5302.00 531400 5326.00 5350.00 MHz

Antenna Table

Reading Correct Measure- o
Limit ~ Owver Height Degree

No. Mk.  Freqg. Level Factor ment
MHz dBuVv dB/m dBuvim
1" 5350.000 36.78 9.30 46.08 68.20 -2212 peak

dBulim dB Detectar cm degree  Comment
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Above 1G (1GHz~18GHz) |

Test mode: 11N40SISO

Test Channel:38

VERTICAL

Radiated Emission

B0 dBuV/m

30

mmnuunu 2000 3000 [MHz) 5000 G000 7000 B0009000 18000000
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuW dBim dBuvim dBuvim dB Detector cm degree  Comment
1 * 10380.000 35.86 9.24 45.10 68.20 -23.10 peak

Radiated Emission

1200 dBuV/m

70

CC| PRI
FCO AV
MWMMWW%M&MW‘MMWW
20,0
4500.000 4571.00 464200  4713.00 478400  4B55.00 492600  4997.00  S068.00 5210.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuW dBim dBuvim dBuVim dB Datector cm degree  Comment
1 4500.000 38.38 7.7 45.55 68.20 -2265 peak
2" 5150.000 38.92 9.17 48.09 68.20 -20.11 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 39 /85 Report No.: RF230803010-01-002



Al

: Fld L g
-, M HAIYUN

. B
agat

HORIZONTA

800  dBuV/m

Radiated Emission

30

-20
1000000 2000 3000 [MHz] 5000 G000 7000 B00DS000 18000, 000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. [evel Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Deatactor cim degree  Comment
1 * 10380.000 38.50 9.24 47.74 68.20 -2046 peak
Radiated Emission
1200 dBuV/m
70 fec| P
Foo AV
20.0
4500000 457100 464200 471300 478400 485500 492600  4997.00  5068.00 5210.00 MHz
Reading Correct Measure- o Antenna Table
Ne. Mk.  Freg. Level Factor ment Limit Over Height Degree
MHz dBuy dB/m dBuvim dBuVim dB Detector cm degree  Comment
1 4500.000 37.48 7.17 44.65 68.20 -23.55 peak
2 * 5150.000 38.74 9.17 47.91 68.20 -2029 peak
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‘ Above 1G (1GHz~18GHz) | Test mode: 11N40SISO Test Channel:46
VERTICAL

Radiated Emission

800 dBuV/m
FCC PE1
FCC AV
1
®
30
-20
1000.000 2000 3000 [MHz) 5000 OO0 7000 SO003000 18000, 000
Antenna Table

Reading Correct Measure-
No. Mk Freg. Level Factor ment
dBuvim dBu\im dB Detector cm degree  Comment

Limit ~ Over Height Degree

MHz dBuV dBim
1* 10460.000 35.25 9.34 44.59 68.20 -23.61 peak

Radiated Emission

12000 dBuV/m

FCC AV

70 \ FCC PE1
1
\\MMMMWMMWMWWWWW
20,0
530200 53400 532600 5350.00 MHz

5230.000 5242.00 5254.00 5266.00 5278.00 525000

Reading Correct Measure-
No. Mk.  Freqg. Level Factor ment

o Antenna Table
Limit ~ Over Height Degree

MHz dBuV dB/m dBuvim dBuvim dB Detactor cim degree  Comment
1* 5350.000 3715  9.30 4645 6820 -21.75 peak
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HORIZONTA
Radiated Emission
800 dBuVSm
FCC PK1
FCC AV
1
=
30
-20
1000.000 2000 3000 [MHz) 5000 GODD 7000 B0DD9000 16000.000
Antenna Table

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment
MHz dBuVv dB/m dBuvim dBuVvim dB Detector cm degree  Comment

1 * 10460.000 37.50 9.34 46.84 68.20 -21.36 peak

Limit ~ Over Height Degree

Radiated Emission

12000 dBu¥/m
FCOC AWV
70 FCC PE1
1
20.0
5230.000 5242.00 5254.00 5266.00 5278.00 5290.00 5302.00 53400 5326.00 5350.00 MH=z

Reading Correct Measure- Antenna Table

No. Mk. Freg.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuVvim dB Detector cm degree  Comment
1" 5350.000 3644 9.30 4574 68.20 -22486 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11AC20SISO

Test Channel:36

VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FOC AV
X
30
-20
1000000 2000 3000 (MHz] 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dB/m dBuvim dBuvim dB Detactor cim degree  Comment
1" 10360.000 34.73 9.21 43.94 68.20 -24.26 peak

Radiated Emission

12000 dBuV/m

Fil

20-:“”“ 457100 464200  4713.00 478400 485500 492600  4397.00  S068.00 5210.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB/m dBuvim dBuVvim dB Detector cm degree  Comment
1 4500.000 38.15 77 45.32 68.20 -22.88 peak
2 * 5150.000 39.77 9.17 48.94 68.20 -19.26 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 43 /85
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HORIZONTA

800 dBuV/m

Radiated Emission

30
-20
1000.000 2000 3000 [MHz] 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dBim dBuVim dBuVim dB cm degree  Comment
1 * 10360.000 35.80 9.21 45.11 68.20 -23.09 peak

12000 dBuV/m

Radiated Emission

70

Kottt S B Mhstose o A tpesi i b
200
4500000 457100  4GAZ.00 471300 478400 485500 492600 499700 506800 5210.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Owver Height Degree
MHz dBuv dB/m dBuvim dBuvim dB cim degree  Comment
1 4500.000 38.16 77 45.33 68.20 -22.87
2 *  5150.000 40.50 9.17 49.67 68.20 -1853 peak
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‘ Above 1G (1GHz~18GHz) | Test mode: 11AC20SISO Test Channel:40
VERTICAL

Radiated Emission

80.0  dBuV/m
FCC PK1
FCC AV
1
X
30
-20
1000000 2000 3000 [MHz) 5000 6000 7000 80003000 18000, 000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Datector cm degree Comment

1% 10400.000 34.20 9.26 43.486 68.20 -24.74 peak

HORIZONTA

Radiated Emission

800 dBuV/m
FCC PK1
FCC AV1
%
30
-20
1000.000 2000 3000 [MHz) 5000 GODD 7000 E0009000 18000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Owver Height Degree
MHz dBuVv dB/m dBuvim dBuvim dB Detactor cim degree  Comment

1 * 10400.000 3595 9.26 45.21 68.20 -22.99 peak

HY- FCC Part 15, Subpart E Ver.1.0 Page 45/ 85 Report No.: RF230803010-01-002
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Above 1G (1GHz~18GHz) | Test mode: 11AC20SISO Test Channel:48
VERTICAL

Radiated Emission

B0 dBuV/m

FCC PK1
FCT AV1
30
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 E0009000 18000, 000
Antenna Table

Reading Correct Measure-
No. Mk. Freg. Level Factor ment
MHz dBuW dBim dBuWim dBulm dB Detectar cm degree  Comment

1 * 10480.000 34.45 9.37 43.82 68.20 -24.38 peak

Limit ~ Owver Height Degree

Radiated Emission

12000 dBuV/m
FOC AW
70 FCC PK1
1
L.
20.0
5278.00 5290.00 5302.00 5314.00 5326.00 5350.00 MHz

5230.000 524200 5254.00 5266.00

Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree

MHz dBu dBim
1* 5350.000 36.89 9.30 46.19 68.20 -22.01 peak

dBuvim dBuvim dB Deatector cm degree  Comment
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HORIZONTA

Radiated Emission

800 dBuV/m
FCC PK1
FCC AV1
X
30
-20
1000000 2000 3000 [MHz) 5000 G000 7000 EO009000 18000, 000
Reading Correct Measure- o Antenna Table
No. Mk. Fregq.  Level Factor ment Limit  Owver Height Degree
MHz dBuV dB/m dBuvim dBuVim dB Detector cm degree  Comment
1 * 10480.000 3565 9.37 45.02 68.20 -23.18 peak
Radiated Emission
12000 dBuV/m
FOLC AV
70 FCC PK1
1
20,0
5230000 524200 525400 526600 527800 529000 530200 531400  5376.00 535000 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit  Over Height Degree
MHz dBuW dB/m dBuvim dBuvim dB Datector cim degree  Comment

1* 5350.000 36.99 9.30 46.29 68.20 -21.91 peak
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‘ Above 1G (1GHz~18GHz) | Test mode: 11AC40SISO Test Channel:38

VERTICAL
Radiated Emission
800 dBuV/m
FCC PE1
FCC AV
1
X
30
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
MNo. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuW dB/m dBuWim dBuvim dB

Detector cm degree  Comment

68.20 -23.87 peak

1 * 10380.000 35.09 9.24 44.33

Radiated Emission

12000 dBuV/m

Fil

20,0
A500.000 A571.00 AGA2 00 4713.00

A784.00 4855 00 492600 A997.00

5068.00 5210.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuV dBim dBuVim dBuVim dB Detactor cm degree  Comment
1 4500.000 37.32 717 44.49

68.20 -23.71 peak
68.20 -18.49 peak

2"  5150.000 40.54 9.17 49.71
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HORIZONTA

Radiated Emission

800 dBuV/m

30
-20
1000.000 2000 3000 [MHz] 5000 6000 7000 S000S000 18000,000
Reading Correct Measure- o Antenna Table
No. Mk  Freg. Level Factor ment Limit Over Height Degree
MHz dBuW dB/m dBuVim dBuvim dB Datector cim degree  Comment
1 * 10380.000 36.91 9.24 46.15 68.20 -22.05 peak

Radiated Emission

12000 dBuV/m

0

A Srr S b
200
4500000 4571.00 464200 471300 478400 485500 492600  4997.00  S068.00 521000 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freg.  Level Factor ment Limit ~ Owver Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 4500.000 38.19 77 45.36 68.20 -2284 peak
2" 5150.000 40.34 9.17 49.51 68.20 -1869 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 49/ 85 Report No.: RF230803010-01-002
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Above 1G (1GHz~18GHz) | Test mode: 11AC40SISO Test Channel:46
VERTICAL

Radiated Emission

800 dBuV/m

FCLC PE1
FCC AWV1
1
®
30
-20
G000 FOOO S000 5000 18000, D00

1000000 2000 3000 [MHz] 5000

Antenna Table

Reading Correct Measure- L
Limit ~ Owver Height Degree

MNo. Mk. Freg. Level  Factor ment
MHz dBuW dB/m dBuvim dBuvim dB Datector cm

1 * 10460.000 34.36 9.34 43.70 68.20 -24.50 peak

degree  Comment

Radiated Emission

12000 dBuV/m

FCC AV

70 FCC FPE1
1
2000
52930.00 5302 00 531400 532600 535000 MHz

5230.000 524200 5254.00 526600 5278.00

Antenna Table

Reading Correct Measure- o
Limit ~ Owver Height Degree

No. Mk. Freq. Level Factor ment
MHz dBu' dBim dBuVim
1* 5350.000 37.39 9.30 46.69 68.20 -2151 peak

dBuvim dB Detector cm degree  Comment
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HORIZONTA

Radiated Emission

800 dBuV/m

FCC PK1

FCC AWV

30
-20
1000.000 2000 3000 [MHz] 5000 GODD 7000 50009000 18000, 000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuVv dBim dBuvim dBuvVim dB Detactor cm degree  Comment
1* 10460.000 36.55 9.34 45.89 68.20 -22.31 peak
Radiated Emission
1200 dBuV/m
FOC AW
70 FCC PK1
1
20,0
5230.000 524200 525400  5266.00 527800  5290.00 530200 5314.00 532600 5350.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Owver Height Degree
MHz dBu\ dBim dBulim dBuVim dB Detector cm degree  Comment
1* 5350.000 37.56 9.30 46.86 68.20 -21.34 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 51 /85 Report No.: RF230803010-01-002
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| Above 1G (1GHz~18GHz) |

Test mode: 11AC80SISO

Test Channel:42

VERTICAL

Radiated Emission

800 dBuV/m

FCC PK1
FOC AV
1
¥
30
-20
1000000 2000 3000 [MHz) 5000 €000 7000 80003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu dB/m dBu\im

dBuVim dB Detector cm degree  Comment

1* 10420.000 3561 9.28 44.89

68.20 -23.31 peak

Radiated Emission

1200 dBuV/m

T

200
4500000 4571.00 AGA2.00 4713.00

478400

4855, 00 492600 4397.00 5068, 00 5210.00 MHz

Reading Correct Measure-

Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuMim dBu\im dB Detector cm degree  Comment
1 4500.000 36.41 7.7 43.58 68.20 -2462 peak
2" 5150.000 39.29 9.17 48.46

68.20 -19.74 peak

HY- FCC Part 15, Subpart E Ver.1.0
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Radiated Emission

1200 dBuV/m

FCC AW1

70 FCC PK1
1
20.0
5210.000 522400 523800 525200 5266.00 528000 529400 530800  5322.00 5350.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBuvim dBuVim dB Detector cm degree  Comment
1* 5350.000 36.54 9.30 45.84 68.20 -22.36 peak
HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK1
FOC AV
1
®
30
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 800D 3000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freg.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBu\im dBuvim dB Dietector cm degree Comment
1* 10420.000 36.97 9.28 46.25 68.20 -21.985 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 53 /85 Report No.: RF230803010-01-002
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Radiated Emission

1200 dBuV/m

Fil

20,0
A500.000 A571.00 4642 00 4713.00 ATBA. 0D 4855 00 4592600 4397.00

5068, 00 5210.00 MWHz

Reading Correct Measure- Antenna Table

No. Mk. Freg. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detector cm degree  Comment
1 4500.000 37.04 7.7 44 .21 68.20 -2399 peak
2" 5150.000 39.91 9.17 49.08 68.20 -19.12 peak

Radiated Emission

1200 dBuV/m

i A

FCC AV

70 FCC PK1

20.0
5210.000 5224.00 5238.00 5252.00 5266.00 5280.00 5294.00 530800 5322.00

5350.00 MHz

Reading Correct Measure- o Antenna Table
No. Mk. Fregq. Level Factor ment Limit ~ Owver Height Degree

MHz dBu dB/m dBuVim dBu\Vim dB Detector om
1" 5350.000 3742 9.30 46.72 68.20 -21.48 peak

degree  Comment

The high frequency, which started from 18GHz to 40GHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

HY- FCC Part 15, Subpart E Ver.1.0 Page 54 / 85 Report No.: RF230803010-01-002



: m T BHE
- M 7 HAIYUN

feagant

3.3 Spectrum Bandwidth
3.3.1 Limit

FCC Partl5, Subpart E (15.407)
Section Test Item Limit Frequency Range (MHz)
26 dB Bandwidth - 5150-5250
15.407(a) 26 dB Bandwidth - 5250-5350
26 dB Bandwidth - 5470-5725
15.407(e) 26 dB Bandwidth - 5725-5850
6 dB Bandwidth Minimum 500 kHz 5725-5850

3.3.2 Test Procedure

Test Method

eConducted Measurement

‘oRadiated Measurement

Test Channels

eLowest, Middle and Highest Channel

‘o Lowest and Highest Channel

Environmental conditions

eNormal

‘o Normal and Extreme

Note:e:Test o:No Test

a) The EUT was directly connected to the tonscend test system and antenna output port as show in

the block diagram below.

b) the spectrum analyser is set as follow:
For 26 dB Bandwidth

Centre Frequency The centre frequency of the channel under test
RBW >1% x Nominal Channel Bandwidth

VBW >3 x RBW

Frequency span 2 x Nominal Channel Bandwidth

Detector Mode Peak

Trace Mode Max Hold

Sweep Time Auto Couple

For 6 dB Bandwidth

Centre Frequency

The centre frequency of the channel under test

RBW 100 kHz

VBW 300 kHz

Frequency span 2 X Nominal Channel Bandwidth
Detector Mode Peak

Trace Mode Max Hold

Sweep Time Auto Couple

c) Wait for the trace to stabilize then find the peak value of the trace and place the analyser marker

HY- FCC Part 15, Subpart E Ver.1.0
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on this peak.

d) Use the -26/-6dB bandwidth function of the spectrum analyser to measure the -26/-6dB
Bandwidth of the EUT. This value shall be recorded.

e) Make sure that the power envelope is sufficiently above the noise floor of the analyser to avoid the
noise signals left and right from the power envelope being taken into account by this measurement.

3.3.3 Test Setup

EUT <+——RF cable——» ToOnscend test system

Record PC

HY- FCC Part 15, Subpart E Ver.1.0 Page 56 / 85 Report No.: RF230803010-01-002
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3.3.4 Test Result
3.3.5.1 26 dB Bandwidth

Test Mode Antenna | Freq(MHz) 26db EBW [MHZz] FL[MHZ] FH[MHZz] Limit{MHz] Verdict
5180 20.680 5169.560 5190.240
11A Antl 5200 20.840 5189.400 5210.240
5240 20.040 5230.040 5250.080
5180 21.160 5169.520 5190.680
11N20SISO Antl 5200 20.840 5189.640 5210.480
5240 20.720 5229.560 5250.280
1IN4OSISO Antl 5190 40.320 5170.000 5210.320
5230 41.840 5209.280 5251.120
5180 20.960 5169.360 5190.320
11AC20SISO Antl 5200 20.800 5189.760 5210.560
5240 20.520 5229.720 5250.240
LLACA0SISO Antl 5190 41.200 5169.200 5210.400
5230 41.920 5209.360 5251.280
11AC80SISO Antl 5210 80.480 5170.640 5251.120
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11A_Ant1l_5180

Spectrum Analyzer 1
Swept SA

+

Input Z: 50 Q
Corr CCorr RCal
Freq Ref: Int (S)

iAtten: 20 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

KEYSIGHT [nput RE
RL Coupling: DC

Align: Auto Trig: Free Run

Ref Lvl Offset 24.26 dB
Ref Level 20.00 dBm

#Video BW 680 kHz

5 Marker Table
Mode Trace Scale X Y Function Width
N 1 f 516956 GHz  -30.39 dBm
N 1 f 517396 GHz  -1.936 dBm
A f 2068 MHzZ (A)  2.351dB

Function
(A)

Aug 10,2023
8:50:47 AM

oA m?

#Avg Type: Power (RMS
Avg|Hold: 1007100

Function Value

Frequency v

’

Swept Span
Zero Span

4.000000 MHz
Auto

Signal Track

)

11A_Ant1_5200

Input Z: 50 Q
Corr CCorr RCal
Freq Ref: Int (S)

#Atten: 20 dB
Preamp: Off

KEYSIGHT [nput RF
RL Coupling: DC

Align: Auto

Gate: Off
IF Gain: Low
Sig Track: Off

Trig: Free Run

Ref Lvl Offset 25.62 dB
Ref Level 20.00 dBm

2

3A1

#Video BW 680 kHz

PNO: Best Wide  #Avg Type: Power (RM53 4
Avg|Hold: 1007100

M
PPPPPP

Btt-24-04-dBm

NP
Frequency v -,

Center Frequency
5.200000000 GHz

Settings

Span

AMkr3 20.84 MHz 40.0000000 MHz

Swept Span
Zero Span

Full Span
Start Freq
5.180000000 G

Stop Freq
5.220000000 Gl

\ AUTO TUNE

Sweep 1.00 ms (1001 pts)| |CF Step

5 Marker Table
Mode Trace Scale X Y Function Width
N 1 f 518940GHz  -28.88 dBm
N 1 f 519400GHz  1.987 dBm
iyl f 2084 MHZ (A) 3.970dB

Function
(8)

Aug 10,2023 | /
9:29:45 AM

afl?

Function Value

4.000000 MHz
Auto

Signal Track
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11A Antl_5240

Spectrum Analyzer 1
Swept SA

KEYSIGHT iﬂp'ﬂ" RF o
Coupling:
il > Align: Auto

5 Marker Table Y

Mode Trace Scale
N 1 f
N 1 f
A1 f

oA m?

()

iAtten: 20 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

Input Z: 50 Q
Corr CCorr RCal

Freq Ref: Int (S) Trig: Free Run

Ref Lvl Offset 25.33 dB
Ref Level 20.00 dBm

#Video BW 680 kHz

X Y
523004GHz  -22.79 dBm
524524 GHz  3.993 dBm

20.04 Mz (AY).007008 dB

Function Function Width

Aug 10,2023
9:47:06 AM

#Avg Type: Power (Rl
Avg|Hold: 1007100

Frequency

Center Frequency
M

Swept Span
Zero Span

i | Start Freq
5.220000000
Stop Freq
5.260000000 GHz

AUTO TUNE

4.000000 MHz

Auto
Function Value

Signal Track

[
1B

’
1

Settings

'S

11N20SISO_Ant1_5180

KEYSIGHT [nput RF
RL Coupling: DC

Align: Auto

5 Marker Table v

Mode Trace Scale
N 1 f
N 1 f
A1 f

afl?

(8)

#Atten: 20 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

Input Z: 50 Q
Corr CCorr RCal

Freq Ref: Int (S) Trig: Free Run

Ref Lvl Offset 25.26 dB
Ref Level 20.00 dBm

#Video BW 680 kHz

#Avg Type: Power (R
Avg|Hold: 1007100

Frequency

Center Frequency
M 5.180000000 GHz

PPPPPP
Span

AMkr3 21.16 MHz 40.0000000 MHz

Swept Span
Zero Span

Full Span
Start Freq
5.160000000

Stop Freq
5.200000000

\ AUTO TUNE \

Sweep 1.00 ms (1001 pts)| |CF Step

X
5.169 52 GHz
5.177 48 GHz
21,16 MHz (A)

Y
-25.49 dBm
2.155 dBm

1.611dB

Function Function Width

Aug 10, 2023
9:59:26 AM

4.000000 MHz

Auto
Function Value

Signal Track

Wy
vil-
s

Settings
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11N20SISO_Ant1_5200

Spectrum Analyzer 1
Swept SA
KEYSIGHT [nput RF

Coupling: DC
il > Align: Auto

5 Marker Table Y

Mode Trace Scale
N 1 f
N 1 f
A1 f

oA m?

()

Input Z: 50 Q
Corr CCorr RCal
Freq Ref: Int (S)

iAtten: 20 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

Trig: Free Run

Ref Lvl Offset 25.62 dB
Ref Level 20.00 dBm

#Video BW 680 kHz

X
5.189 64 GHz
5.207 48 GHz
20.84 MHz (A)

Y
-25.55 dBm
2.767 dBm

2.268 dB

Function Function Width

Aug 10,2023
10:05:40 AM

#Avg Type: Power (Rl
Avg|Hold: 1007100

Frequency

Center Frequency
M

Swept Span
Zero Span

Full's
Start Freq
5.180000000

Stop Freq
5.220000000 GHz

-

{ AUTO TUNE \

4.000000 MHz

Auto
Function Value

Signal Track

[
1B

)

’

Settings

11N20SISO_Ant1_5240

KEYSIGHT [nput RF
RL Coupling: DC

Align: Auto

5 Marker Table v

Mode Trace Scale
N 1 f
N 1 f
A1 f

afl?

(8)

Input Z: 50 Q
Corr CCorr RCal
Freq Ref: Int (S)

#Atten: 20 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

Trig: Free Run

Ref Lvl Offset 25.33 dB
Ref Level 20.00 dBm

#Video BW 680 kHz

#Avg Type: Power (R
Avg|Hold: 1007100

Frequency

Center Frequency
M 5.240000000 GHz

PPPPPP
Span

AMkr3 20.72 MHz 40.0000000 MHz

Swept Span
Zero Span

Full Span
Start Freq
5.220000000

Stop Freq
5.260000000

\ AUTO TUNE

Sweep 1.00 ms (1001 pts)| |CF Step

X Y
522956 GHz ~ -23.06 dBm
5.23500GHz  3.535dBm

20.72Mhz (A) -0.9210 dB

Function Function Width

Aug 10, 2023
10:13:08 AM

4.000000 MHz

Auto
Function Value

Signal Track

Wy
vil-
s

Settings
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11N40SISO_Ant1_5190

Spectrum Analyzer 1
Swept SA
KEYSIGHT [nput RF

Coupling: DC
il > Align: Auto

5 Marker Table Y

Mode Trace Scale
N 1 f
N 1 f
A1 f

oA m?

()

iAtten: 20 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Input Z: 50 Q
Corr CCorr RCal
Freq Ref: Int (S)

#Avg Type: Power (Rl
Avg|Hold: 1007100

Trig: Free Run M

Ref Lvl Offset 25.27 dB
Ref Level 20.00 dBm

2

#Video BW 1.3 MHz

X Y
517000GHz  -26.82 dBm
5.18712GHz  1.685dBm

40.32MHz (A) -5.415dB

Function Function Width  Function Value

Aug 10,2023
10:24:23 AM

Span
AMkr3 40.32 MHz{| 80,0000000 MHz

Swept Span
Zero Span

Full's
Start Freq
5.150000000

Stop Freq
5.230000000 GHz

-

{ AUTO TUNE \

8.000000 MHz
Auto

Signal Track

11N40SISO_Ant1_5230

KEYSIGHT Input RE
RL Coupling: DC
Align: Auto

5 Marker Table v

Mode Trace Scale
N 1 f
N 1 f
A1 f

afl?

(8)

#Atten: 20 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Input Z: 50 Q
Corr CCorr RCal
Freq Ref: Int (S)

#Avg Type: Power (R
Avg|Hold: 1007100

Trig: Free Run "

Ref Lvl Offset 25.45 dB
Ref Level 20.00 dBm

#Video BW 1.3 MHz

PPPPPP
AMkr3 41.84 MHz 80.0000000 MHz

Frequency

Center Frequency
5.230000000 GHz

Span

Swept Span
Zero Span

Full Span
Start Freq
5.190000000

Stop Freq
5.270000000

\ AUTO TUNE

Sweep 1.00 ms (1001 pts)| |CF Step

X Y
520928 GHz  -24.00 dBm
524528 GHz  4.648 dBm

41,64 MAz (A) -0.1909 dB

Function Function Width  Function Value

Aug 10, 2023
10:52:50 AM

8.000000 MHz
Auto

Signal Track

Wy
vil-
s

Settings
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11AC20SISO_Antl_5180

+

Spectrum Analyzer 1
Swept SA

KEYSIGHT iﬂp'ﬂ" RF o
Coupling:
il > Align: Auto

5 Marker Table Y

Mode Trace Scale
N 1 f
N 1 f

AT r__(4)

oA m?

iAtten: 20 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

Input Z: 50 Q
Corr CCorr RCal
Freq Ref: Int (S)

#Avg Type: Power (Rl
Avg|Hold: 1007100
Trig: Free Run

Ref Lvl Offset 25.26 dB
Ref Level 20.00 dBm

#Video BW 680 kHz

X Y
516936 GHz  -23.42 dBm
517372GHz  2.718 dBm

209 Mhz (A) -0.4832 dB

Function Function Width

Aug 10,2023
11:05:02AM

Frequency

Center Frequency
M

Swept Span
Zero Span

Full's
tart Freq
5.160000000

Stop Freq
5.200000000 GHz

-

{ AUTO TUNE

4.000000 MHz
Auto

Function Value

Signal Track

[
1B

)

’

Settings

11AC20SISO_Antl_5200

KEYSIGHT [nput RF
RL Coupling: DC

Align: Auto

5 Marker Table v

Mode Trace Scale
N 1 f
N 1 f

AT t(4)

afl?

Input Z: 50 Q
Corr CCorr RCal
Freq Ref: Int (S)

#Atten: 20 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (R
Avg|Hold: 1007100
Trig: Free Run

Ref Lvl Offset 25.62 dB
Ref Level 20.00 dBm

#Video BW 680 kHz

Frequency

Center Frequency

M 5.200000000 GHz
PPPPPP
Span

AMkr3 20.80 MHz 40.0000000 MHz

Swept Span
Zero Span

Full Span
Start Freq
5.180000000

D123 11 dBn

Stop Freq
5.220000000

\ AUTO TUNE

Sweep 1.00 ms (1001 pts)| |CF Step

X
5.189 76 GHz
5.204 96 GHz
20,80 MHz (A)

Y
-23.57 dBm
2.887 dBm
-1.682 dB

Function Function Width

Aug 10, 2023
11:12:08 AM

4.000000 MHz
Auto

Function Value

Signal Track

Wy
vil-
s

Settings
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11AC20SISO_Antl_5240

Spectrum Analyzer 1
Swept SA

Input Z: 50 Q
Corr CCorr RCal
Freq Ref: Int (S)

iAtten: 20 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

KEYSIGHT iﬂp'ﬂ" RF o
Coupling:
il > Align: Auto

#Avg Type: Power (Rl
Avg|Hold: 1007100
Trig: Free Run

Ref Lvl Offset 25.33 dB
Ref Level 20.00 dBm

#Video BW 680 kHz

5 Marker Table Y

Mode Trace Scale X Y Function Function Width
N 1 f 522972GHz  -24.10dBm
N 1 f 523496 GHz  3.694 dBm

Af f(4)  20.52MHz (A) 0.07301 dB

Aug 10,2023
11:18:05AM

oA m?

Frequency

’

Center Frequency "
W Settings

Swept Span
Zero Span

Full's
tart Freq
5.220000000

Stop Freq
5.260000000 GHz

-

{ AUTO TUNE

4.000000 MHz
Auto

Function Value

Signal Track

[
1B

)

11AC40SISO_Antl_5190

Input Z: 50 Q
Corr CCorr RCal
Freq Ref: Int (S)

#Atten: 20 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

KEYSIGHT [nput RF
RL Coupling: DC

Align: Auto

#Avg Type: Power (R
Avg|Hold: 1007100
Trig: Free Run

Ref Lvl Offset 25.27 dB
Ref Level 20.00 dBm

#Video BW 1.3 MHz

NP
Frequency v -,

Center Frequency

M 5.190000000 GHz
PPPPPP

Settings

Span

AMkr3 41.20 MHz 80.0000000 MHz

Swept Span
Zero Span

Full Span
|| Start Freq
5.150000000

Stop Freq
5.230000000

\ AUTO TUNE

Sweep 1.00 ms (1001 pts)| |CF Step

5 Marker Table v

Mode Trace Scale X Y Function Function Width
N 1 f 516920GHz  -25.74 dBm
N 1 f 517552GHz  2.104 dBm

A1 f (A)  41.20MHz(4) -0.6758 dB

Aug 10, 2023
11:28:45AM

afl?

8.000000 MHz
Auto

Function Value

Signal Track
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11AC40SISO_Antl_5230

Spectrum Analyzer 1
Swept SA

KEYSIGHT iﬂp'ﬂ" RF o
Coupling:
il > Align: Auto

5 Marker Table Y

Mode Trace Scale
N 1 f
N 1 f

AT r__(4)

oA m?

Input Z: 50 Q
Corr CCorr RCal
Freq Ref: Int (S)

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (Rl
Avg|Hold: 1007100
Trig: Free Run

iAtten: 20 dB

Preamp: Off M

Ref Lvl Offset 25.45 dB
Ref Level 20.00 dBm

#Video BW 1.3 MHz

Y Function Width  Function Value
-22.08 dBm
4.640 dBm

-1.472dB

X Function
5.209 36 GHz
5.241 68 GHz

41.92 MRz (A)

Aug 10,2023
11:40:47 AM

Wy
V- -

"

Frequency

Center Frequency

Settings

Span

AMkr3 41.92 MHz{| 80,0000000 MHz

Swept Span
Zero Span

8.000000 MHz
Auto

Signal Track

11AC80SISO_Antl_5210

KEYSIGHT [nput RF
RL Coupling: DC

Align: Auto

5 Marker Table v

Mode Trace Scale
N 1 f
N 1 f
A1 f

afl?

(8)

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (R
Avg|Hold: 1007100
Trig: Free Run

#Atten: 20 dB
Preamp: Off

Input Z: 50 Q
Corr CCorr RCal
Freq Ref: Int (S)

M

Ref Lvl Offset 25.75 dB
Ref Level 20.00 dBm

#Video BW 2.7 MHz

X Y Function Function Width  Function Value
517064 GHz  -28.36 dBm
523683 GHz  4.187 dBm

8048 Mhz (A) 3666 dB

Aug 10, 2023
11:51:00AM

Wy
a Frequency v -,

Swept Span
Zero Span

Full Span
Start Freq
5.130000000
Stop Freq
5.290000000

AUTO TUNE

Sweep 1.00 ms (1001 pts)| |CF Step

16.000000 MHz
Auto

Signal Track
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3.3.5.2 Occupied channel bandwidth

Test Mode Antenna | Freq(MHz) OCB [MHZz] FL[MHZ] FH[MHz] Limit{MHz] Verdict

5180 16.899 5171.5587 5188.4577
11A Antl 5200 16.869 5191.5637 5208.4327
5240 16.976 5231.4694 5248.4454
5180 17.831 5171.0480 5188.8790
11N20SISO Antl 5200 17.956 5191.0045 5208.9605
5240 17.863 5231.0360 5248.8990
5190 36.470 5171.7216 5208.1916

11N40SISO Antl
5230 36.274 5211.8906 5248.1646
5180 17.911 5171.0001 5188.9111
11AC20SISO Antl 5200 17.869 5191.0621 5208.9311
5240 17.826 5231.0609 5248.8869
LLACA0SISO Antl 5190 36.335 5171.7438 5208.0788
5230 36.341 5211.8373 5248.1783
11AC80SISO Antl 5210 75.624 5172.2658 5247.8898
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11A_Ant1_5180

Spectrum Analyzer 1
Occupied BW
KEYSIGHT Input RF
RL Coupling: DC
Align: Auto

|+

Input Z: 50 Q
Corr CCorrRCal
Freq Ref: Int (3)

Atten: 20 dB
Preamp: Off

Trig: Free Run
Gate: Off
#IF Gain: Low

Ref Lvl Offset 24.26 dB
Ref Value 20.00 dBm

#Video BW 1.3000 MHz

Qccupied Bandwidth

16.899 MHz Total Power

8.151 kHz
21.02 MHz

Transmit Freq Error

x dB Bandwidth xdB

Aug 10,2023
9:01:10AM

sl s

% of OBW Power

Frequency

Center Freq: 5180000000 GHz
Avg|Hold: 1007100
Radio Std: None

Center Frequency

4.000000 MHz

Auto
Man

Span 40 MHz
Sweep 1.00 ms (1001 pts)

14.7 dBm

99.00 %
-26.00 dB

XA
£\

%

N
B

"

Settings

11A_Ant1_5200

Spectrum Analyzer 1 g

Occupied BW

KEYSIGHT [nput RE

RL Coupling: DC
Align: Auto

+

Input Z: 50 Q
Corr CCorr RCal
Freq Ref: Int (S)

Atten: 20 dB
Preamp: Off

Trig: Free Run
Gate: Off
#IF Gain: Low

Ref Lvl Offset 25.62 dB
Ref Value 20,00 dBm

#Video BW 1.3000 MHz

Occupied Bandwidth

16.869 MHz Total Power

-1.818 kHz
2140 MHz

Transmit Freq Error

x dB Bandwidth xdB

Aug 10, 2023
9:30:09 AM

docm?

% of OBW Power

Frequency
Center Frequency
5.200 0 GHz
Span
40.00(

4.000000 MHz

Auto
Man

Center Freq: 5200000000 GHz
Avg|Hold: 1007100
Radio Std: None

Mkr1 5.204880000 GHz

Span 40 MHz
Sweep 1.00 ms (1001 pts)

18.3 dBm

99.00 %
-26.00 dB

%A
3

e

sy
v!l-
"

Settings
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11A Antl_5240

Spectrum Analyzer 1
Occupied BW
KEYSIGHT Input RF Input Z: 50 Q Atten- 20 dB Trig: Free Run

Coupling: DC Corr CCorrRCal |Preamp: Off
R > MignAdo  FreqRet int(S)

1
Frequency v - -

e

Center Freq: 5240000000 GHz T B
Gate: Off Avg|Hold: 100100 ¥ Settings
#IF Gain: Low Radio Std: None - 4

Ref Lvl Offset 25.33 dB
Ref Value 20.00 dBm

4.000000 MHz

Auto
Man

#Video BW 1.3000 MHz Span 40 MHz

Sweep 1.00 ms (1001 pts)

Qccupied Bandwidth
16.976 MHz

Transmit Freq Error -42.593 kHz
x dB Bandwidth 2123 MHz

Total Power 19.0 dBm

99.00 %
-26.00 dB

% of OBW Power
xdB

== g-) (ﬂ . ? Aug 10,2023

&1 ] [xs
9:47:31 AM 'I: Ll‘ﬂ sl

11N20SISO_Ant1_5180

Spectrum Analyzer 1 g +
Occupied BW

"
KEYSIGHT [nput RF Input Z: 50 O Atten: 20 dB Trig: FreeRun  Center Freq: 5.180000000 GHz
RL > Coupling: DC Corr CCorrRCal

Preamp OF  Gate: OF AvglHold: 1007100 Center Frequency.  JERne
Align: Auto Freq Ref: Int (S) #IF Cain: Low  Radio Std: None 5.180000000 GHz

Ref Lvl Offset 25.26 dB
Ref Value 20.00 dBm

sy
Frequency v |- -

4.000000 MHz

Auto
Man

#Video BW 13000 MHz Span 40 MHz
Sweep 1.00 ms (1001 pts)

Qccupied Bandwidth
17.831 MHz

Transmit Freq Error -36.466 kHz
x dB Bandwidth 21.90 MHz

Total Power 17.6 dBm

99.00 %
-26.00 dB

% of OBW Power
xdB

DRSS

N AV
9:59:50 AM ':: L‘ﬂ (2

HY- FCC Part 15, Subpart E Ver.1.0 Page 67/ 85 Report No.: RF230803010-01-002




: FH -
B < HAIYUN

11N20SISO_Ant1_5200

Spectrum Analyzer 1
Occupied BW
KEYSIGHT Input RF Input Z: 50 Q Atten- 20 dB Trig: Free Run

Coupling: DC Corr CCorrRCal |Preamp: Off
R > MignAdo  FreqRet int(S)

1
Frequency v - -

e

Center Freq: 5200000000 GHz T B
Gate: Off Avg|Hold: 100100 ¥ Settings
#IF Gain: Low Radio Std: None - 4

Ref Lvl Offset 25.62 dB
Ref Value 20.00 dBm

4.000000 MHz

Auto
Man

#Video BW 1.3000 MHz Span 40 MHz

Sweep 1.00 ms (1001 pts)

Qccupied Bandwidth
17.956 MHz

Transmit Freq Error -17.521 kHz
x dB Bandwidth 2237 MHz

Total Power 18.1 dBm

99.00 %
-26.00 dB

% of OBW Power
xdB

== g-) (ﬂ . ? Aug 10,2023

&1 ] [xs
10:06:03 AM 'I: Ll‘ﬂ sl

11N20SISO_Ant1_5240

Spectrum Analyzer 1 g +
Occupied BW

"
KEYSIGHT [nput RF Input Z: 50 O Atten: 20 dB Trig: FreeRun  Center Freq: 5240000000 GHz
RL > Coupling: DC Corr CCorrRCal

Preamp OF  Gate: OF AvglHold: 1007100 Center Frequency.  JERne
Align: Auto Freq Ref: Int (S) #IF Cain: Low  Radio Std: None 5.240000000 GHz

Ref Lvl Offset 25.33 dB
Ref Value 20.00 dBm

sy
Frequency v |- -

4.000000 MHz

Auto
Man

#Video BW 13000 MHz Span 40 MHz
Sweep 1.00 ms (1001 pts)

Qccupied Bandwidth
17.863 MHz

Transmit Freq Error -32.531 kHz
x dB Bandwidth 2161 MHz

Total Power 18.6 dBm

99.00 %
-26.00 dB

% of OBW Power
xdB

== g-) (g . ? Aug 10, 2023

N A\
10:13:32AM ':: L‘ﬂ (A
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11N40SISO_Ant1_5190

Spectrum Analyzer 1
Occupied BW
KEYSIGHT Input RF Input Z: 50 Q Atten- 20 dB Trig: Free Run

Coupling: DC Corr CCorrRCal |Preamp: Off
R > MignAdo  FreqRet int(S)

1
Frequency v - -

e

Center Freq: 5190000000 GHz T B
Gate: Off Avg|Hold: 100100 ¥ Settings
#IF Gain: Low Radio Std: None - 4

Ref Lvl Offset 25.27 dB
Ref Value 20.00 dBm

8.000000 MHz

Auto
Man

#Video BW 2.7000 MHz Span 80 MHz

Sweep 1.00 ms (1001 pts)

Qccupied Bandwidth
36.470 MHz

Transmit Freq Error -43.402 kHz
x dB Bandwidth 43.30 MHz

Total Power 19.0 dBm

99.00 %
-26.00 dB

% of OBW Power
xdB

== g-) (ﬂ . ? Aug 10,2023

&1 ] [xs
10:24:47 AM 'I: Ll‘ﬂ sl

11N40SISO_Ant1_5230
Spectrum Analyzer 1

KEYSIGHT [put RF Input Z: 50 Q
Coupling: DC Corr CCorr RCal
L = ion Adto Freq Ref: Int (3)

Iy
Frequency v -, 3

Atten: 20 dB Trig: Free Run Center Freq: 5230000000 GHz T RS
Preamp OF  Gate: OF AvglHold: 1007100 CRIELE)

#IF Gain: Low  Radio Std: None 5.230000000 GHz

Settings

Span

Ref Lvl Offset 25.45 dB Mkr1 5.243600000 GHz|} sp.g0y

Ref Value 20.00 dBm

8.000000 MHz

Auto
Man

#Video BW 2.7000 MHz Span 80 MHz
Sweep 1.00 ms (1001 pts)

Qccupied Bandwidth
36.274 MHz

Transmit Freq Error 27.581 kHz
x dB Bandwidth 45.39 MHz

Total Power 21.0dBm

99.00 %
-26.00 dB

% of OBW Power
xdB

== g-) (g . ? Aug 10, 2023

N A\
10:53:14 AM ':: L‘ﬂ (A
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11AC20SISO_Antl_5180

Spectrum Analyzer 1
Occupied BW
KEYSIGHT Input RF Input Z: 50 Q Atten- 20 dB Trig: Free Run

Coupling: DC Corr CCorrRCal |Preamp: Off
R > MignAdo  FreqRet int(S)

1
Frequency v - -

e

Center Freq: 5.180000000 GHz T B
Gate: Off Avg|Hold: 100100 ¥ Settings
#IF Gain: Low Radio Std: None - 4

Ref Lvl Offset 25.26 dB
Ref Value 20.00 dBm

4.000000 MHz

Auto
Man

#Video BW 1.3000 MHz Span 40 MHz

Sweep 1.00 ms (1001 pts)

Qccupied Bandwidth
17.911 MHz

Transmit Freq Error -44.442 kHz
x dB Bandwidth 2175 MHz

Total Power 17.8 dBm

99.00 %
-26.00 dB

% of OBW Power
xdB

== g-) (ﬂ . ? Aug 10,2023

&1 ] [xs
11:05:26 AM 'I: Ll‘ﬂ sl

11AC20SISO_Antl_5200

Spectrum Analyzer 1 g +
Occupied BW

"
KEYSIGHT [nput RF Input Z: 50 O Atten: 20 dB Trig: FreeRun  Center Freq: 5.200000000 GHz
RL > Coupling: DC Corr CCorrRCal

Preamp OF  Gate: OF AvglHold: 1007100 Center Frequency.  JERne
Align: Auto Freq Ref: Int (S) #IF Cain: Low  Radio Std: None 5.200000000 GHz

Ref Lvl Offset 25.62 dB
Ref Value 20.00 dBm

sy
Frequency v |- -

4.000000 MHz

Auto
Man

#Video BW 13000 MHz Span 40 MHz
Sweep 1.00 ms (1001 pts)

Qccupied Bandwidth
17.869 MHz

Transmit Freq Error 3414 kHz
x dB Bandwidth 21.69 MHz

Total Power 18.0dBm

99.00 %
-26.00 dB

% of OBW Power
xdB

== g-) (g . ? Aug 10, 2023

N A\
11:12:32AM ':: L‘ﬂ (A
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11AC20SISO_Antl_5240

Spectrum Analyzer 1
Occupied BW
KEYSIGHT Input RF Input Z: 50 Q Atten- 20 dB Trig: Free Run

Coupling: DC Corr CCorrRCal |Preamp: Off
R > MignAdo  FreqRet int(S)

1
Frequency v - -

e

Center Freq: 5240000000 GHz T B
Gate: Off Avg|Hold: 100100 ¥ Settings
#IF Gain: Low Radio Std: None - 4

Ref Lvl Offset 25.33 dB
Ref Value 20.00 dBm

4.000000 MHz

Auto
Man

#Video BW 1.3000 MHz Span 40 MHz

Sweep 1.00 ms (1001 pts)

Qccupied Bandwidth
17.826 MHz

Transmit Freq Error -26.055 kHz
x dB Bandwidth 21.68 MHz

Total Power 18.6 dBm
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11AC40SISO_Antl_5190
Spectrum Analyzer 1

KEYSIGHT [put RF Input Z: 50 Q
Coupling: DC Corr CCorr RCal
L = ion Adto Freq Ref: Int (3)

Iy

Frequency v Ens

Atten: 20 dB Trig: Free Run Center Freq: 5190000000 GHz T RS
Preamp OF  Gate: OF AvglHold: 1007100 CRIELE)

#IF Gain: Low  Radio Std: None 5190000000 GHz

Settings

Span

Ref Lvl Offset 25.27 dB Mkr1 5.204400000 GHz|} sp g0y

Ref Value 20.00 dBm

8.000000 MHz

Auto
Man

#Video BW 2.7000 MHz Span 80 MHz
Sweep 1.00 ms (1001 pts)

Qccupied Bandwidth
36.335 MHz

Transmit Freq Error -88.751 kHz
x dB Bandwidth 4279 MHz

Total Power 18.6 dBm
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